IS &y 1

LEADER BY DESIGN

105 SCHOOL HOUSE ROAD

CHESHIRE, CONNECTICUT 06410

PHONE 2731-271-1682

FAX -271-2596
+—d00~8~SALSCO

WO~ O (IR —

0219027
0246809
0338005
0353005
0346402
0441228
0342001
0342002
0331203
0342011
0342012
0331115
0303003
0317035
0338104
0346407
0448012
0221002
0221008
0353002
0346102
0206046
0308006
0308005
0308004

MOUNTING FRAME
ADJUSTING SCREW
HEX NUT
LOCK WASHER
HEX SCREW
BEARING PLATE
DB'L V PULLEY
TAPER HUB 1 1/
SQUARE KEY
DB'L V PULLEY
TAPER HUB 1"
SQUARE KEY
PILLOW BLOCK BF
GREASE FITTING
LOCK NUT

HEX SCREW
DRIVE SHAFT
PULLEY GUARD
SHAFT GUARD
LOCK WASHER
HEX SCREW
CABLE MT'G BRAC
LOCK CABLE 64"
LOCK CABLE 76"
LOCK CABLE 84

| ASSEMDLY NO. 0006021

| SUDASSEMDLY MO, 0119026

| OWG NAMC  MOUNTING FRAVE JOHN DEER | CATALOG DWG NO. 071

w

o



LEAD

FAX

SSIGCT,

ER BY DESIGN

105 SCHOOL HOUSE ROAD
CHESHIRE, CONNECTICUT 06410
PHONE 203-271-1682

203-271-2596
1-800~-8-SALSCO

0219025
0246809
0338005 .
0353005
0346402
‘0441235
0342001
0342002
0331203
0342006
0342007
0331115
0303003
0317035
0338104
0346407
0448013
0221002
0221010
0353002
0346102
0206056
23, 0308004
0308005
. 0308006 *"

WO ~IMW P B —

PO A RO —» s b ke an mt t b b b
N —=CWO@NDN AN —O

[ ]
Ro o

.5;(%‘;!7

MOUNTING FRAME
ADJUSTING SCREW
HEX NUT

LOCK WASHER
HEX SCREW
BEARING PLATE
DB'L V PULLEY
TAPER HUB 1 1/2
SQUARE KEY
D8'L V PULLEY
TAPER HUB 1"
SQUARE KEY

. PILLOW BLOCK BR'G

GREASE FITTING

- LOCK NUT

HEX SCREW

DRIVE SHAFT
PULLEY GUARD
SHAFT GUARD

LOCK WASHER

HEX SCREW

CABLE MT'G BRACKE
LOCK CABLE 84"
LOCK CABLE 76"

{OCK CABLE 64"

ASSEMBLY NO, 0006023

SUBASSEMBLY NO,

0119024

| OWG_ NAME MOUNTING FRAME_HOWARD PRICE | CATALOG DWG NO. A



I 0342001  DB'L V PULLEY |
2 0342002 1 1/2 TAPER HUB !
3 0342001 DB'L V PULLEY :
4 0342003 1" TAPER HYB . !
5 0331115  SQUARE KEY 2
6 0448008  DRIVE SHAFT |
7 0317035  GREASE FITTING 2
8 0303003  BEARING 2
9 0441162  SHIM PLATES 8
10 0338104  LOCK NUT 1/2-13 4
11 0346407  HEX SCREW 1/2 X 2 1/4 4
12 0304001  V BELT B-38 2
13 0219014  MOUNTING FRAME 1
14 0353005  LOCK WASHER 1/2 10
15 0346402  HEX SCREW 1/2 X 1 6
16 0340005  HITCH PIN ¢
17 0340006  CLEVIS PIN 4
18 0338104  LOCK NUT 1/2-13 2
19 0346402  HEX SCREW 1/2 X 1 2
20 0308004  TURN LOCK CABLE 8¢’ 1
21 0308005  TURN LOCK CABLE 76" :
22 0308006  TURN LOCK CABLE 64" |
23 0206031  CABLE BRACKET :
24 0221001  SHAFT GUARD {
25 0221002  PULLEY GUARD !
26 0346102  HEX SCREW 5/16 X 3/4 7
27 0246102  HEX SCREW 5/16 X 3/¢ ¢
28 0331203 SQUARE KEY 1
29 0353002  LOCK WASHER 5/16 8
30 0353101  FLAT WASHER 5/16 6
31 0338101 LOCK NUT 5/16 3

FOR MOUNTING SALSCO 330 DEBRIS

BLOWER TO RAMSOMS MODEL 4000
DEGCD .

LEADER BY DESIGN

105 SCHOOL HOUSE ROAD
CHESHIRE, CONNECTICUT 06410
PHONE 203-271—1682 USED WITH BLOWER 0128011
FAX 203-271-2596

1~-800-8~SALSCO

ASSEMBLY NO. 0006001 l SUBASSEMBLY NO. 0119010 OWG NAME  FRAME FOR RANSOM 4000 lCATALOG DWG No. 0719010




TiEW PART NO DESCRIPTION Qry

10219015 MOUNTING FRAME

2 0346305 HEX SCREW 7/16 x 1 3/8
3 0363102 WASHER /16

4 0353004 LOCK WASHER 1/16

5 0338103 LOCK NUT 1/

6 0441175 CLAMP PLATE

g 0338102 LOCK NUT 3/

9

0346213 HEX SCREW Y8 x 3172
0346402 HEX SCREW 1/2x1
10 0346209 HEX SCREW /B x 21,2
11 0338003 CHEX NUT 3/8
12 0353005 LOCK WASHER 1/2
13 0346405 HEX SCREW 1/2x 13/
14 0342005 TAPER HUB 1
15 0342004 OOUBLE V PULLEY g4
16 0304002 v BELTS B-48
17 0342001 DOUBLE V PULLEY w4
18 0342002 TAPER HUB 1 1/2
- 19 0431203 SQUARE KEY 3/ x11/2

20 0431115 - SQUARL KEY 1/ xiine
21 0448009 - ORIVE SHAFT

22 0338104 “LOCK NUT 1/2

23 0317035 GREASE FITIING

24 0303003 PILLOW BLOCK BR'G 1

T 25 0441176 BEARING PLATE

26 0308006 TURN LOCK CABLE 6¢

27 0308005 TURN LOCK CABLE 7¢
28 0308004 TURN LOCK CABLE 84

29 0206034 CABLE BRACKET

30 0346110 HEX SCREW 5/16 X 2.1/2
310338101 LOCK NUT  8/16

32 0353101 WASHER $/16
330221002 PULLEY GUARD

34 0353002 LOCK WASHER /16

35 0346102 HEX SCREW  5/16 x 3/¢
36 0353002 LOCK WASHER s/16

37 0346102 HEX SCREW  3/16 x 3/4
38 0221003 SHAFT GUARD

\
3

1

FOR MOUNTING SAL‘SCO 530 DEBRIS
BLOWER TO TORO GROUNDS MASTER 327

_.@U.,\,N_M:\:.\)._-_._._._.,\,N,.._._A__._"\;—-_-Amwwm.o-.p.wa-.»oo-s-

FECCT .

LEADER BY DESIGN

105 SCHOOL HOUSE ROAD

CHESHIRE, CONNECTICUT 06410

PHONE 203-271-1682

FAX 203-271-2596
1-800~8-SALSCO

USED WITH BLOWER 0128012

ASSEMBLY NO. 0006002 | SUBASSEMBLY NO. 0115011 DWG NAME  (rounos JUSIER 327 CATALOG DWG NO. 0719011




105 SCHOOL HOUSE ROAD
CHESHIRE, CONNECTICUT 06410

PHONE 203-271-1682
FAX 203~271-2596

1-800-8~-SALSCO

SIS CT

LEADER BY DESIGN

31

ITEM

© 00~ OY N 4 LIRS —

¥

PART NO

0219017
0346508
0338108
0340008
0340008
0340010
0340011
0346303
0346402
0353005
0441218
0431115
0448011

0303003
0346303
0317035
0342005
0342004
0304006
0431115
0342002
0342001

0431203
0313007
0313004
0313003
0221002
0346102
0353002
0221007
0346102
0353002
0308006
0308005
0308004
0206039
0338101

0353101

0406045
0346110

DESCRIPTION

MOUNTING FRAME
HEX SCREW
LOCK NUT

HITCH PIN
CLEVIS PIN
HITCH PIN
CLEVIS PIN

HEX SCREW

HEX SCREW
LOCK WASHER
BRG MT'G PLATE
SQ KEY

DRIVE SHAFT

PILLOW BLOCK BR'G
HEX SCREW

GREASE FITTING
TAPER HUB 1
DOUBLE V PULLEY

vV BELT

SQ KEY

TEPER HUB 1 1/2
DOUBLE V PULLEY

SQ KEY

SPUNE COUPLING  .&¢
RUBBER SPYDER
KEYED COUPUNG 1"
BELT GUARD

HEX SCREW

LOCK WASHER

SHAFT GUARD

HEX SCREW

LOCK WASHER

TURN LOCK CABLE 64
TURN LOCK CABLE 76
TURN LOCK CABLE 84
CABLE BRACKET

LOCK NUT

WASHER

MOUNTING PLATE

HEX SCREW

ASSEMBLY NO. 0006004

| suBasSEMBLY NO. 0119013

FRAME FOR JAKE

DWG NAME  yprcar |t

CATALOG DWG NO.

o



Sarsca..

LEADER BY. DESIGN

105 SCHOOL HOUSE 'ROAD
“HESHIRE, CONNECTICUT 06410
PHONE 203-271-1682

FAX 203-271-2596

nAn A At

]

ITEM  PART NO

. LOCK NUT

“RUBBER SPYDER

1 0219017
2 0346508
" 3 0338105
4 0340008
5 0340009
6 0340010
7. 0340011
8 0346303
31 9 0346402
10 0353005
11 0441218
12 0431115
13 0448011
14 3
15 0303003
16 0346303
17 0317035
18 0342005
19 0342004
20 0304006
21 0431115
22 0342002
23 0342001
24 0431203
= 0313007
0313004
0313003
28 0221002
29 0346102
30 0353002
31 0221007
32 0346102
33 0353002
34 0308006
35 0308005
36 0308004\
37 0206039
38 0338101
39 0353101
40 0406045
41 0346110

DESCRIPTION

MOUNTING FRAME
HEX SCREW

o
=2

HITCH PIN
CLEVIS PIN
HITCH PIN
CLEVIS PIN

HEX SCREW
HEX SCREW
LOCK WASHER
BRG MT'G "PLATE
SQ KEY

DRIVE SHAFT

h e et DN D= = NN —

PILLOW BLOCK BR'G
HEX SCREW
GREASE FITTING
TAPER HUB 1"
DOUBLE V PULLEY
V BELT

SQ KEY

TEPER HUB 1 1/2
DOUBLE V PULLEY
SQ KEY

SPUNE COUPLING .59

KEYED COUPLING 1"
BELT GUARD

HEX SCREW

LOCK WASHER

SHAFT GUARD

HEX SCREW

LOCK WASHER

TURN LOCK CABLE 64
TURN LOCK CABLE 76"
TURN LOCK CABLE 84"
CABLE BRACKET

LOCK NUT

WASHER

MOUNTING PLATE

HEX SCREW

MOt POR) — —t b 2 NNUT— s b sttt 2 2 R = = N BN

/:m/mc
pulle,

’S?}TCL Zz; C,\4L61+/c:J
il Vﬂ‘éﬁi d;/4é1%

o O3

OR) 7017 .
wavd O/ 002 .
022/ 007

FRAME FOR JAKE

| SUBASSEMBLY NO, 0119013 l DWG -NAME TURFCAT Il

CATALOG DWG NO. 0719013

1




PART NO DESCRIPTION Q
MOUNTING FRAME
HEX SCREW 172 x 3 1/4
LOCK NUT  1/2
HEX SCREW 1/2 X 6
WASHER 1/2
MOUNTING BRACKET
HEX SCREW '1/2 X 1
ADJUSTER SCREW
LOCK WASHER 1/2
HEX SCREW 1/2x1 3/¢
TAPER HUB
DOUBLE V PULLEY &
VBELT  B-43
DOUBLE V PULLEY 4.4
TAPER HUB 1 1/2
SQUARE KEY 38 x11/2
SQUARE KEY 1/4x11/2
DRIVE SHAFT
0338104 LOCK NJT  1/2
GREASE FITTING
0303003 PILLOW BLOCK BRG 1
0441200 BEARING PLATE
0308006 TURN LOCK CABLE 64
. 0308005 TURN LOCK CABLE 76"
. 0308004 TURN LOCK CABLE 84°
0206039 CABLE BRACKET
30 0346104 HEX SCREW 5/16 X 1
3t 0338101 LOCK NUT  5/16
32 0353104 WASHER  5/16
33 0221002 PULLEY: GUAR
34 0353002 LOCK WASHER 5/16
35 0346102 HEX SCREW  5/16 X 3/45
36 0353002 LOCK WASHER 5/16 3
37 0346102 HEX SCREW  5/16 X 3/45
38 0221005 SHAFT GUARD 1

U«NNM—-——-—-—NM:-—-—.—-—-—-M—-—AQMO—MNAM—:Z

I EGCD

LEADER BY DESIGN

105 SCHOOL HOUSE ROAD

CHESHIRE, CONNECTICUT 06410

PHONE 203~271-1682

FAX 203~-271-2586
1-800-8~SALSCO

ASSEMBLY NO. 0006003 | susassemBLY NO. otigot2 DWG NAME  FRANE FOR RAUSOS | cATALOG DWG No. 078012

-~



DESCRIPTION
MOUNTING FRAME
HEX SCREW 1/2x 3 1/4
LOCK NUT  1/2
HEX SCREW 1/2 X 6
WASHER  1/2
MOUNTING BRACKET
HEX SCREW 1/2 X 1
ADJUSTER SCREW
LOCK WASHER 1/2
HEX SCREW 172 x 1 34
TAPER HUB 1"
DOUBLE V PULLEY 6
VBELT 8-43
DOUBLE V PULLEY 4.4
TAPER HUB 1 1/2 .
SQUARE KEY yax11/2
SQUARE XEY w4 x 112
ORIVE SHAFT -
LOCK NUT  1/2

- GREASE FITTIRG LI
PILLOW BLOCK BRG 1
BEARING PLATE
TURN LOCK CABLE 64
TURN LOCK CABLE 76
TURN LOCK CABLE 84

] CABLE BRACKET

J0 0346104 HEX SCREW 5/16 X 1

3t 0330 LOCK NUT. 5/16

32 0383101 WASHER 5/16

33 0221002 PULLEY: GUARD

34 0353002 LOCK WASHER 5/16

35 0346102 HEX SCREW  5/16 X 3/45

36 0353002 LOCK WASHER 5/16 5

37 0346102 HEX SCREW  5/16 X 3/45

38 0221005 SHAFT GUARD {

[

m—NmM—-—»—-—-—-w'fl:&-—-—-——-u—--:-mum-MN«:-M—:’

Y

LEADER BY DESIGN

105 SCHOOL HOUSE ROAD

CHESHIRE, CONNECTICUT 06410

PHONE 203-271-1682

FAX 203-271-2596
1-800~8~SALSCO

ASSEMBLY NO. 0006003 | susassemsLY NO. oteor2 DWG NAME  FRANE FOR RAMSOMS | CATALOG DWG NO., 0715012

ROR AT Y.1RR .




ITEM PART NO DESCRIPTION
1 .0219016 MOUNTING FRAME
2 0346411 HEX SCREW 1/2 x 3 1/4
3 0338104 LOCK NUT  1/2
4 0346418 HEX SCREW 1/2 X 6
5
6

o

UI—-NMN-‘—_.A—MM#—-—*—‘——‘N—‘-‘%O’MG—'NN&M—ﬂi

0353104 WASHER  1/2
0206038 MOUNTING BRACKET
9 0346402 HEX SCREW 1/2 X 1
10 0246809 ADJUSTER SCREW
12 0353005 LOCK WASHER 1/2
13 0346405 HEX SCREW 172 x 1 3/4
14 0342007 TAPER HUB 1"
15 0342006 DOUBLE V PULLEY 6
16 0304003 vV BELT  8-43
17 0342001 DOUBLE V PULLEY 4.4
18 0342002 TAPER HUB 1 1/2
19 0431203 SQUARE KEY 3/8 x 1 172
20 0231115 SQUARE KEY 1/ax 112
21 0448010 DRIVE SHAFT
22 0338104 LOCK NUT  1/2
23 0317035 GREASE FITTING
24 0303003 PILLOW BLOCK BRG "
25 0441200 BEARING PLATE
26 0308006 TURN LOCK CABLE 64
27 . 0308005 TURN LOCK CABLE 76
28 0308004 TURN LOCK CABLE 84"
29 0206039 CABLE BRACKET
30 0346104 HEX SCREW 5/16 X 1
3 0338101 LOCK NUT  5/16
32 0353101 WASHER 5/16
33 0221002 PULLEY. GUARD
34 0353002 LOCK WASHER 5/16
35 0346102 HEX SCREW 5/16 X 3/45
36 0353002 LOCK WASHER 5/16
37 0346102 HEX SCREW  5/16 X 3/45

—SECD,..

LEADER BY DESIGN
105 SCHOOL HOUSE ROAD

w

38 0221005 SHAFT GUARD !
CHESHIRE, CONNECTICUT 08410
PHONE 203-271-~1682
FAX  203-271-2596
1-800~-8-SALSCO ASSEMBLY NO. 0006003 | SUBASSEMBLY NO. 0119012 DWG NAME  FRAVE FOR RAUSOMS | CATALOG DWG No. 0719012




3FISCD,

LEADER BY DESIGN

105 SCHOOL HOUSE ROAD

CHESHIRE, CONNECTICUT 06410

PHONE 7n3-271-1682

FAX ~271-2596
+—300~8~SALSCO

0219027
0246809
0338005
0353005
0346402
0441228
0342001
0342002
0331203
10 0342011
11 0342012
12 0331115
13 0303003
14 0317035
15 0338104
16 0346407
17 0448012
18 0221002
19 0221008
20 0353002
21 0346102
22 0206046
23 0308006
24 0308005
25 0308004

D OO~ D UV (RO —

MOUNTING FRAME
ADJUSTING SCREW
HEX NUT

LOCK WASHER
HEX SCREW
BEARING PLATE
DB'L V PULLEY
TAPER HUB 1 1/
SQUARE KEY
DB'L V PULLEY
TAPER HUB 1"
SQUARE KEY
PILLOW BLOCK BF
GREASE FITTING
LOCK NUT

HEX SCREW
DRIVE SHAFT
PULLEY GUARD
SHAFT GUARD
LOCK WASHER
HEX SCREW
CABLE MT'G BRAC
LOCK CABLE 64"
LOCK CABLE 76"
LOCK CABLE 84"

ASSEMBLY NO.

0006024

| SUDASSTMOLY MO, 0119026

{ DWG NAMC  MOUNTING FRAME JOHN DEER !EATALOC DWC No. 07!




Dalscao..

LEADER BY DESIGN

105 SCHOOL HOUSE ROAD

CHESHIRE, CONNECTICUT 06410

PHONE 203-271-1682

FAX

203-271-2596
1-800-8-SALSCO

0219025
0246809

0353005
0346402
0441235
0342001
0342002
0331203
0342006
0342007
0331115
0303003
0317035
0338104
0346407

OO~ D, P> LN —

—_—
—_0

0221002
0221010
0353002
0346102
0206056
23, 0308004

0308005
.+ 0308006

PO RO RS b st e b =i s —a —
N —-O WO DN ULN

el ]
o

L

/=

0338005 .

0448013

MOUNTING FRAME
ADJUSTING SCREW
HEX NUT

LOCK WASHER

HEX SCREW
BEARING PLATE
0B'L V PULLEY
TAPER HUB 1 1/2
SQUARE KEY
DB'L V PULLEY
TAPER HUB 1"
SQUARE KEY
PILLOW BLOCK BR'G

" GREASE FITTING
- LOCK NUT

HEX SCREW

ORIVE SHAFT
PULLEY GUARD
SHAFT GUARD

LOCK WASHER

HEX SCREW

CABLE MT'G BRACKE
LOCK CABLE 84"
LOCK CABLE 76"
LOCK CABLE 64"

r ASSEMBLY NO,

0006023

SUBASSEMBLY NO.

0119024

| DWG NAME MOUNTING FRAME HOWARD PRICE | CATALOG DWG NO. 07




ITEM

—y

—_— s O B~ DN D

) —r b b b b s
OWROSNNOAN2LAN—-O

nN
—

PPN
DN

AN
Sow

2

AL B I
DX D D WD —

SSECL

LEADER BY DESIGN

105 SCHOOL HOUSE ROAD
CHESHIRE, CONNECTICUT 06410
PHONE 203-271-1682
FAX 203~-271-2596

40
41

PART NO
0219017
0346508
3338105

0340008 '

0340009
0340010
0340011
0346303
0346402
0353005
0441218
0431115
0448011

0303003
0346303
0317035
0342005
0342004
0304006
0431115
0342002
0342001

0431203
0313007
0313004
0313003
0221002
0346102
0353002
0221007
0346102
0353002
0308006
0308005
0308004
0206039
0338101

0353101

0406045
0346110

DESCRIPTION

MOUNTING FRAME
HEX SCREW
LOCK NUT
HITCH PIN
CLEVIS PIN
HITCH PIN
CLEVIS PIN

HEX SCREW

HEX SCREW
LOCK WASHER
BRG MT'G PLATE
SQ KEY

DRIVE SHAFT

PILLOW BLOCK BR'G
HEX SCREW
GREASE FITTING
TAPER HUB 1
DOUBLE V PULLEY
vV BELT

SQ KEY

TEPER HUB 1 1/2
DOUBLE V PULLEY
SQ KEY

" SPUNE COUPLING .5

RUBBER SPYDER
KEYED COUPUNG 1"

‘BELT. GUARD

HEX "SCREW

LOCK WASHER

SHAFT GUARD

HEX SCREW

LOCK WASHER

TURN LOCK CABLE 6¢
TURN LOCK CABLE 7¢
TURN LOCK CABLE 8¢
CABLE BRACKET

LOCK NUT

WASHER

MOUNTING PLATE

HEX SCREW

1-800-8~SALSCO

CATALOG DWG NO.

ASSEMBLY NO. 0006004 l’SUBASSEMBLY NO. 0119013 DWG NAME §5§?§Afﬂ5 e

.



0342001 DB'L V PULLEY
0342002 1 1/2 TAPER HUB
0342001 DB'L V PULLEY
0342003 1" TAPER HUB
0331115  SQUARE KEY

0448008  DRIVE SHAFT

0317035  GREASE FITTING
0303003  BEARING

0441162 SHIM PLATES

0338104  LOCK NUT 1/2-13
0346407  HEX SCREW 1/2 X 2 1/4
0304001  V BELT B-38
0219014  MOUNTING FRAME
0353005  LOCK WASHER 1/2
0346402  HEX SCREW 1/2 X 1
0340005  HITCH PIN

0340006  CLEVIS PIN

0338104  LOCK NUT 1/2-13
0346402  HEX SCREW 1/2 X 1
0308004  TURN LOCK CABLE 84’
0308005  TURN LOCK CABLE 76’
0308006  TURN LOCK CABLE 64"
0206031  CABLE BRACKET
0221001 SHAFT GUARD
0221002 PULLEY GUARD
0346102 HEX SCREW 5/16 X 3/4
0246102  HEX SCREW 5/16 X 3/4
0331203 SQUARE KEY

0353002 LOCK WASHER 5/16
0353101  FLAT WASHER 5/16
0338101  LOCK NUT 5/16

O 00 ~J O N P (it DD~

—, P et o ea a A RO RD P P DD e — PO B 00RO PO e B s

PO PRI RS PRI A B PO PO AN —b —= b b et b —h b ed

[SNerNe el

FOR MOUNTING SALSCO 530 DEBRIS

BLOWER TO RAMSOMS MODEL 4000
Sarsco..

LEADER BY DESIGN

105 SCHOOL HOUSE ROAD
CHESHIRE, CONNECTICUT 06410

PHONE 203-271-1682 USED WITH BLOWER 0128011
FAX  203-271-2596

1~800-8-SALSCO

ASSEMBLY NO. 0006001 l SUBASSEMBLY NO. 0119010 DWG NAME FRAME FOR RANSOM 4000 | CATALOG DWG No. 0718010




53/5 L awc.

LEADER BY DESIGN

105 SCHOOL HOUSE ROAD

CHESHIRE, CONNECTICUT 06410

PHONE 203-271-1682

FAX 203-271-2596
1-800-8-SALSCO

ITEM PART RO

1 0219016
2 0346411
3 0338104
4 0346418
5 0353104
6 0206038
9 (346402
10 0246809
12 0353005
13 0346405
14 0342007
15 0342006
16 0304003
17 0342001
18 0342002
19 0431203
20 0231115
21 0448010
22 0338104
23 0317035
24 0303003
25 0441200
26 0308006
27 . 0308005
287" 0308004
29 0206039
30 0346104
31 0338101
32 0353101
33 0221002
34 0353002
35 0346102
36 0353002
37 0346102
38 0221005

DESCRIPTION Q
MOUNTING FRAME 1
HEX SCREW 1/2x 314 2
LOCK NUT  1/2 4
HEX SCREW 1/2 X 6 2
WASHER ~ 1/2 2
MOUNTING BRACKET 1
HEX SCREW 1/2 %1 6
ADJUSTER SCREW 2
LOCK WASHER 1/2 6
HEX SCREW w2x13/4 4
TAPER HUB 1° 1
DOUBLE V PULLEY € 1
VBELT  B-43 2
DOUBLE V PULLEY 4.4 1
TAPER HUB 1 1/2 1
1
i
|
4
2
2
|
1
1
1
1
2
2
2
1
5

=2

SQUARE KEY /8 x11/2
SQUARE KEY 1/4x 1122
ORIVE SHAFT

LOCK NUT  1/2

GREASE FITTING

PILLOW BLOCK BRG 1
BEARING PLATE

TURN LOCK CABLE 64

TURN LOCK CABLE 76"

TURN LOCK CABLE 84"
CABLE BRACKET

HEX SCREW 5/16 X 1

LOCK NUT  5/16

WASHER 5/16

PULLEY. GUARD

LOCK WASHER 5/16

HEX SCREW  5/16 X 3/45
LOCK WASHER 5/16 5
HEX SCREW  5/16 X 3/45
SHAFT GUARD 1

ASSEMBLY NO,

0006003

I SUBASSEMBLY NO,

0119012

DWG NAME

FRAME FOR RAMSOMS

[ cataLOG Dwg No, 0719012

ROR_LAT Tw 18R




